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Nr 2283 - BDW - 195712023
Ha|bjóhr|iche Recherche Von Pa|ettenk|Ótzen aus Ho|zspanwerkstoff gemóB den Anforderungen EPAL

Half-yearly study of timber composite blocks for use in pallets, According to the EPAL requirements

Antrag ste I I e r/ M an uf act u re r :
BALTIC BLOCK SIA

1 Karla Street, LV-4853 Sauleskalns, Berzaunes pagasts, Latvia

Tag, Oft d. Probenahme/ Sampling date and place:
15.05.2023, Sauleskalns , Latvia

Tag d. Prufung/Examination date:
1 5.05. 2023 - 22.06.2023

Die Beurteilung der PrUfergebnisse/ Assessment of the test resultil
nach der Tabelle/ accordinq to the table

PrUfung/ Examination Grenz weńei Limit Erqebnis/ Results
145x145x78 fmml 145x100x78 Imm'l

Rohdichte/
Density

Dichte min./ Min. density
min. : p.in= 600kg/m3

688kg/mr 68óĘ/m3

Dichte max.l Max. density
max. . o,"".: 750ks/m'' 750Ę/m3 738Ę/m3

Quellung/ Swell ing

Quellung ldnge/ Swell ing
in lenoth. max.Z.jo/o

max.0,57o max.0,57o

Quellung breite/ Swelling
in width: max.Z.1o/o max.0.57o max.0"ó7o

Que|lung hÓhe/ Swe||ing in
height; max.83mm 78.4mm 79.4mm

Querzugfestigkeit nach
Kochen/ Transverse
tensile strength after
boil ing

ZugfestigkeiU Tensile
strength. Rm.in:
0,25N/mm2

Mitte|weń/
Mean value:
0,47N/mm2

werte unterhalb von/
values below min: I

Mittelwert/
Mean value:
0,37N/mm2

/ werte unterhalb
von/ valuęs bęlow

min:f

Koch prUfungi Boiling test
kompaktheit Und keine
RiRbildungicohesion
maintained. not craks

bestanden/ passed bestanden/
passed

Zugfestigkeit d.
Verbindungi Nail
extraction test

Auszugskraf/ Extraction
force: F.n:5.5kN

Mitte|weń/
Mean va|ue: ó,6kN
węrte unterhalb von/
values below min : I

Mitte|weń/
Mean value: 6.4kN
werte unterhalb von/
values below min : 0

FormaldehydgehalV
Formaldehvde content

Werte maxA/alue max: 7,5m9
HCHO/1009 atro 213 2r5

Antrag/ Opinion
|n dem untersuchten Bereich Pa|ettenk|Ótzen eńU|en die Anforderungen EPAL/ Tested b|ocks comp|y
with the EPAL requirements in the scope of examination.
Anlage/ Annex: PrUfbericht/ Test report No.: BDW-23-A-1957

Leiter/ Head
Wood and Construction Products Research Group
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